
Dr Anne Thurston, OBE 

Anne Thurston worked with governments in lower resource countries for over four 
decades to share solutions for managing public sector records. Between 1970 and 1980 
she lived in Kenya, where she conducted research and worked for the Kenya National 
Archives.  In 1980 she became a Lecturer, later a Reader, in International Records 
Studies at University College London.  She established the International Records 
Management Trust in 1989 and was its Director for thirty years, until the end of 2019.  

Recognising the impact of information technology on the public sector evidence base, 
she structured the Trust to address the requirements for achieving accountability and 
[...]
wastewater treatment plant are shown in Figure 1-3.  

1.2.2 -Ele-ele Wastewater System 

The /Ele/ele wastewater system was constructed in 1977 and expanded in the 1990s to service 

the Hanap*pe, /Ele/ele, and Port Allen areas.  The system is comprised of gravity pipelines, 

manholes, three (3) pump stations, corresponding force mains, and the wastewater treatment 

plant.  The locations of the pump stations and wastewater treatment plant are shown in Figure 

1-4. 

1.2.3 L*hu-e Wastewater System 

The L+hu/e wastewater system was constructed in the 1970s to service the properties along 

Kapule Highway, K.hi- Highway, Ahukini Road, and Rice Street and was expanded in the late 

1990s.  The system consists of gravity pipelines, manholes, five (5) wastewater pump stations, 

associated force mains, and the wastewater treatment plant.  The locations of the five (5) 

wastewater pump stations and wastewater treatment plant are shown in Figure 1-5.   

1.2.4 Wailua Wastewater System 

The Wailua wastewater system was constructed in 1964 to service the Kapa/a, Papaloa, 

Waipouli, and Wailua areas and has subsequently been expanded in phases, most recently in 

1991.  The system is comprised of gravity pipelines, manholes, ten (10) pump stations, the 

corresponding force mains, and the wastewater treatment plant.  The locations of the wastewater 

pump stations and wastewater treatment plant are shown in Figure 1-6. 





General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 10 

1.3 Private Wastewater Systems

There are numerous privately owned wastewater systems on Kaua/i.  The larger systems are 

shown here and include wastewater systems that service the Puhi, Pacific Missile Range Facility, 

Princeville, and Po/ip. areas.  Other smaller wastewater systems on Kaua/i include Alihi Lani, 

N)wiliwili, K-ke/e, Hale Kahanalu, Kalepa Village, K.hi- Shores, L)wa/i Beach, and Whaler’s 

Cove.  A summary of the large wastewater systems is shown in Table 1-2.  

Table 1-2. Privately Owned Wastewater Treatment Plant Summary 

Treatment Plant Ownership Design Capacity Effluent Quality 

Puhi Grove Farm 1.0 mgd R-1 

Pacific Missile Range 
Facility (PMRF) 

U.S. Navy North end: 7,500 gpd 
South end: 10,000 gpd

Secondary 

Kaua/i Beach Resort 
Assoc. (KBRA) 

KBRA 0.1 mgd Secondary 

Princeville Princeville 1.5 mgd R-2 

Po/ip. HOH Utilities, LLC 0.8 mgd R-1 

1.3.1 Puhi Sewer and Water Company System

The Puhi Sewer & Water Company is owned by the Grove Farm and provides wastewater 

treatment to developed regions such as the Kukui Grove, Puakea, and Puhi areas.  The 

wastewater system includes gravity sewer lines, two (2) pump stations, associated force mains, 

and the wastewater treatment plant.   

1.3.2 Pacific Missile Range Facility Wastewater Treatment Plant

The Pacific Missile Range Facility (PMRF) is a U.S. Naval facility and the world’s largest 

instrumented, multi-dimensional testing and training range.  The PMRF is located on the western 

shore of Kaua/i near Kekaha on approximately 1,800 acres.  There are two wastewater treatment 

plants that service the PMRF area. 

1.3.3 Kaua-i Beach Resort Association Wastewater Treatment Plant

The Kaua/i Beach Resort Association (KBRA) maintains and operates their private wastewater 

treatment plant.  The KBRA facility is located on the eastern shore of Kaua/i and north of the 

L+hu/e area.  The treatment plant was constructed in 1981 and services three sub-associations.   



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 11 

1.3.4 Princeville Wastewater Treatment Plant

The Princeville development is located on the northern shore of Kaua/i on approximately 2,200 

acres.  The Princeville wastewater treatment system includes gravity sewer lines, six (6) pump 

stations, associated force mains, and the treatment plant.  The wastewater treatment plant 

services the Princeville Hotel, commercial shopping areas, single and multi-family units, and the 

golf course.  

1.3.5 Po-ip, Wastewater Treatment Plant

The Po/ip. Wastewater Facility was originally constructed in 1981 and later expanded in 2004 to 

service the Po/ip. resort area.  The effluent from the treatment facility is used for irrigation at the 

Kiahuna Golf Course and at the Koloa Landing resort.  Any remaining effluent from the 

treatment plant is disposed through injection wells. 

1.4 Individual Wastewater Systems (IWS) 

Many areas on the island are not connected to a centralized sewer collection system and are 

assumed to treat the wastewater using IWS.    Some of the areas include the Kupolo and Ulu 

Mahi areas in L+hu/e, the Hanap*pe Heights area near /Ele/ele, portions of the Kekaha area in 

Waimea, and portions of the Kapa/a area in Wailua.  Approximately 85% of over 1000 

households in the Kekaha area may still be on cesspools.  The agricultural and rural lots in the 

mauka section of /Ele/ele are also not connected to the County system however, due to the large 

lot sizes and spacing, it is not feasible for those to be connected.  In the L+hu/e area between 

Hanam)/ulu and N)wiliwili, there are pockets of residential communities that rely on 

IWS/cesspools.  There are over 4000 IWS/cesspools in the Wailua-Kapa/a area with 

approximately 12% of the cesspools failing.  There are two types of individual wastewater 

systems: 

" Cesspool is a pit in the ground where raw sewage is collected and does not receive 

treatment.  The solids in the wastewater settle to the bottom of the cesspool, while the 

water sits above and seeps into the surrounding soil walls.  In order to prevent overflow 

of the cesspool, the liquid and sludge generated will need to be occasionally pumped out 

and properly disposed of at a septage receiving facility.  However, the discharge of 

untreated wastewater into the environment can be detrimental to water quality.  The 

Hawai/i State Department of Health (DOH) now prohibits the construction of new 

cesspools, unless granted by the DOH director.   

" DOH Typical IWS: The typical IWS system is a septic tank, which is usually made of 

concrete or fiberglass and collects raw wastewater.  The tank is usually comprised of two 

chambers.  The first chamber is similar to a cesspool by allowing the solids to settle to the 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 12 

bottom and the scum to float to the top.  The first chamber also allows the solids to 

anaerobically digest and reduce the volume of solids.  The liquid can then flow into the 

second chamber where further settlement takes place.  This partially treated wastewater 

permeates into the soil through a leach field.  The sludge and scum that remain in the 

septic tank will need to be pumped regularly to prevent overflow and failure.   

The residential areas that do not have a connection to a sewer collection system are treating their 

wastewater using individual wastewater systems.   Many of the IWSs could eventually be 

serviced by a nearby wastewater treatment plant.  The wastewater treatment plants take into 

account the increased flow from the IWSs especially when calculating the flows for future 

development. 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 13 

Section 2. Capacity Assessment, Deficiencies, & Demands 

This section presents wastewater treatment plant capacities, existing deficiencies, and projected 

wastewater demands for Kaua/i.  

2.1 Overview 

Wastewater flow rates are typically estimated according to land use and population estimates.  

Improvements and expansions may be necessary to satisfy the increasing volume of wastewater 

from newly developed regions.   

2.2 County of Kaua-i Wastewater 

The wastewater treatment plants for the County of Kaua/i differ in the size of design capacity 

and the types of processes used to treat the wastewater.  The Waimea, /Ele/ele, L+hu/e, and 

Wailua wastewater treatment plants are briefly described in the following sub-sections.  

2.2.1 Waimea Wastewater Treatment Plant  

The Waimea Wastewater Treatment Plant (WWTP) was recently upgraded to an R-1 Moving 

Bed Biofilm Reactor (MBBR) facility with a design capacity of 0.7 million gallons per day 

(mgd).  The service area for the facility mainly consists of residential lots (approximately 90% of 

residences), and institutional/commercial sources (business district) in the Waimea community.  

The unit processes used to treat the wastewater include screening and degritting, Moving Bed 

Biofilm Reactor (MBBR), dissolved air flotation (DAF), disk filters, ultraviolet disinfection, 

sludge stabilization, and a centrifuge dewatering unit.  The existing treatment plant data is 

presented in Table 2-1. 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 14 

Table 2-1. Waimea WWTP Design Criteria 

Description Quantity Unit 

Design Daily Flow 700,000 gpd 

Influent Screens   

Number of screens 2 each 

Peak Capacity each screen 2.8 mgd 

Vortex Grit Tank 1 each 

Number of tanks 1 each 

Peak Capacity 5.6 mgd 

Flow Equalization Tanks   

Number of tanks 2 each 

Capacity of tank, each 148,000 gallons 

Moving Bed Biofilm Reactor Tanks   

Number of Trains 2 each 

Tanks per Train 2 each 

Design Average Flow 700,000 gpd 

Design Peak Flow 1.8 mgd 

Dissolved Air Flotation Tanks   

Number of Tanks 2 each 

Maximum Flow per tank 2.0 mgd 

Disk Filters   

Number of Filters 2 each 

Maximum flow per filter 2.0 mgd 

UV Disinfection Unit   

Number of Units 1 each 

Maximum flow through unit 1.6 mgd 

Due to the recent expansion to an R-1 facility by the County of Kaua/i, there are no major 

equipment deficiencies at the Waimea WWTP.  Upgrades to the R-1 distribution system and 

expansion of the Kekaha sewer system would be the next phase of work.  The need for 

modifications/expansion to the R-1 irrigation system will be dependent upon surrounding 

irrigation demands.  

2.2.2 -Ele-ele Wastewater Treatment Plant 

The /Ele/ele Wastewater Treatment Plant (WWTP) is located along the southwest coast of 

Kaua/i and serves the Port Allen, /Ele/ele, and Hanap*pe business and residential areas.  The 

facility produces secondary quality effluent and discharges the effluent to injection wells.  The 

treatment plant has a design average daily flow capacity of 0.80 million gallons per day (mgd) 

and currently receives an average daily flow between 0.40 - 0.60 mgd.  The /Ele/ele WWTP 

utilizes an activated sludge process, which includes comminuting, aeration, clarification, effluent 

chlorination, aerobic digestion, mechanical dewatering, and effluent disposal by injection wells.  

The existing treatment plant data (not including the near-term modifications) is presented in 

Table 2-2. 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 15 

The County anticipates the need to further modify and expand the Eleeele facility by year 2025.  

Per the Facility Plan (2008), the modifications were divided into three phases: near-term, mid-

term, and term improvements.  The near-term improvements are currently under construction and 

include new headworks, new recycle pump, second blower, new emergency generator, and 

replacing of the dewatering unit.  The mid-term expansion includes an increase in treatment 

capacity to an average daily flow of 1.0 to 1.2 mgd. 

Table 2-2. -Ele-ele WWTP Design Criteria 

Description Quantity Unit 

Design Daily Flow  800,000 gpd 

Bar Screens   

     Number of screens      1 each 

     Peak Capacity each screen 3.6 mgd 

Aerated Grit Chamber 1 each 

     Screw conveyor  1 each 

          Motor size 2 hp 

Activated Sludge System   

     Anoxic zone   

          Compartments 4 each 

          Volume for tanks 1-3 1,500 ft3, each 

          Volume for tank 4 4,400 ft3

     Anoxic Mixers   

          Quantity 5 each 

          Capacity, each 2,000 gpm 

     Aerobic zone   

          Trains 3 each 

          Volume per train 12,900 ft3

Clarifiers (rectangular)   

     Quantity 2 each 

     Length 72 feet 

     Width 20 feet 

     Side wall depth 17.5 max feet 

Chlorine Contact Basin   

     Tank volume 2,700 ft3

Aerobic Digester   

     Number of digesters 3 each 

     Volume, total 41,000 ft3

Some deficiencies at the /Ele/ele WWTP were identified in the mid and term improvements.  

These deficiencies include a lack of backup generator power to additional unit processes, a lack 

of explosion proof conduits for various equipment, an inadequate working space fronting the 

Hanap*pe SPS No. 2 generator, electrical building, and replacing of main power service.  A 

project to address near-term and mid-term deficiencies is currently under construction.   



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 16 

2.2.3 L*hu-e Wastewater Treatment Plant 

The L+hu/e Wastewater Treatment Plant (WWTP) is located between the L+hu/e Airport and the 

Kaua/i Lagoons Resort.  The service area for the facility mainly consists of residential 

subdivisions and commercial properties along Kapule Highway, K.hi- Highway, Ahukini Road, 

and Rice Street which includes nearby N)wiliwili and Hanam)/ulu areas.  According to the latest 

L+hu/e Wastewater Facility Plan dated 2008, only half of the 2.5 mgd capacity is currently used 

and projections to year 2025 do not anticipate using the full capacity.  The facility produces R-1 

quality effluent with a design capacity of 1.5 million gallons per day (mgd) or 2.5 mgd secondary 

treatment with disposal to injection wells.    The unit processes used to treat the wastewater 

include screening, degritting, aeration, primary clarification, biotower (trickling filter/solids 

contact process), anaerobic sludge digestion, secondary clarification, tertiary filtration, UV 

disinfection, and sludge dewatering by centrifuge.  For re-use, the County of Kaua’i and Kaua’i 

Lagoons have a contract under which the golf course shall accept up to 1.5 mgd effluent.  

Currently, the golf course receives 1.0 to 1.2 mgd.  The existing treatment plant data is presented 

in Table 2-3. 

Table 2-3. L*hu-e WWTP Design Criteria 

Description Quantity Unit 

Design Daily Flow  2,500,000 gpd 

Mechanical Bar Screens   

     Number of screens      2 each 

     Peak Capacity each screen 6.25 mgd 

Aerated Grit Chamber 1 each 

     Detention time at 6.25 mgd  2 min 

Primary Clarifier   

     Number of clarifiers 1 each 

     Diameter 50 feet 

     Side water depth 8.5 feet 

Biofilter   

     Number of biofilters 2 each 

     Diameter, each 60 feet 

     Media type Plastic 60° crossflow  

     Design hydraulic loading rate 1.08 gpm/sf 

Aerated Solids Contact Tank   

     Number of tanks 2 each 

     Detention time 1.56 hours 

Secondary Clarifier   

     Number of clarifiers 2 each 

     Diameter 60 feet 

     Side water depth 16 feet 

Tertiary Filters   

     Number of filters 2 each 

UV Disinfection (Trojan 3000+) 1 each 

Dissolved Air Flotation Thickener   

     Number of thickeners 1 each 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 17 

     Diameter 25 feet 

     Sidewater depth 9.5 feet 

     Solids capture 91 percent 

Anaerobic Digester   

     Sludge loading flow 13.89 gpm 

     Primary digester volume 479,703 gallons 

     Primary digester hydraulic detention time 23.99 days 

     Secondary digester volume 373,887 gallons 

     Secondary digester hydraulic detention time 18.69 days 

Centrifuge Skid   

     Number of centrifuge skid 1 each 

     Capacity 100 gpm 

Injection Well   

     Number of wells 7 each 

Some future improvements at the facility include replacing the aeration system (install dissolved 

oxygen meters) and putting the second train (trickling filter/solids contact) back in service.  

Deficiencies with the collection system include replacing the Halek- WWPS with a new WWPS 

(if new development occurs) and installing new sewer lines for Ulu Mahi/Pua Loke, 

N)wiliwili/Kupolo, and Kapaia.

2.2.4 Wailua Wastewater Treatment Plant 

The Wailua Wastewater Treatment Plant (WWTP) is located on the eastern coast of Kaua/i along 

K.hi- Highway on approximately 2.1 acres of County owned land.  The plant receives 

wastewater from the Kapa/a, Papaloa, Waipouli, and Wailua areas.  Originally, the design of the 

treatment plant allowed an average flow of 0.5 million gallons per day (mgd) and production of 

R-2 quality effluent.  By 1992, expansion to the facility allowed an increase in average daily 

flow to 1.5 mgd, but due to a lack of redundancy, age, and condition of some components of the 

facility, the Facility Plan (2008) recommended the County consider the capacity to be 1.0 mgd.  

The effluent is pumped to the Wailua Golf Course as R-2 water or disposed via an NPDES 

permitted ocean outfall.  The Wailua WWTP processes used to treat the wastewater include 

degritting, aeration, final settling, tertiary filtration, aerobic digestion, sludge stabilization, sludge 

drying beds, and chlorination.  The existing treatment plant data is presented in Table 2-4.

Much of the Wailua-Kapa/a area is assumed to treat their wastewater with Individual 

Wastewater Systems (IWS) or through private wastewater treatment facilities because the 

wastewater is not serviced through the County.  Approximately 4,300 residential areas are 

expected to have cesspools, while the remaining areas are serviced at the Wailua WWTP.  From 

the Wailua WWTP, the R-2 effluent is pumped to the Wailua Golf Course irrigation system or it 

is discharged to the NPDES permitted ocean outfall. 

The existing Rapid Bloc basins are not currently in use however, the basins remain.  The current 

design at the facility includes a new generator building, a new electrical building, and new 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 18 

surge/grit basins.  The DAFT unit will also be decommissioned and replaced with a rotary drum 

thickener.   

Future development will address the issue of cesspool failures in the Kapa/a area.  The estimated 

land use of the development will involve various single family units, multifamily units, hotels, 

commercial use, industrial use, employment, and schools.  With the change in land use, the 

population in the area will generate more wastewater.  The recommendation is to expand the 

Wailua WWTP to a capacity of 2.0 mgd.  A value exceeding the 2.0 mgd will require the need to 

develop additional effluent disposal capacity or the development of another treatment plant.  

Table 2-4. Wailua WWTP Design Criteria 

Description Quantity Unit 

Design Daily Flow  1,000,000 gpd 

Influent Mechanical Bar Screens   

     Number of screens      1 each 

     Bar Spacing 1/4 inches 

Surge Basin   

     Number of Basins      3 each 

     Treatment Capacity      4.0 mgd 

Aeration Basins   

     Number of tanks      2 each 

     Treatment Capacity  1.0 mgd 

Secondary Clarifiers   

     Number of tanks 2 each 

     Treatment Capacity 0.7 mgd 

Cloth Media Filter   

     Number of Filters 1 each 

     Treatment Capacity 3.0 mgd 

Chlorine Contact Tank   

     Treatment Capacity 1.05 mgd 

Treatment Capacity with 10-inch Reuse Pipeline 3.0 mgd 

After completion of the mid-term improvements at the Wailua Wastewater Treatment Plant 

(WWTP), a new membrane bioreactor system may be considered.  The collection system will 

also require upgrades to accommodate the Wailua areas that are experiencing frequent cesspool 

failures.  Some of these modifications include: a new pump station to replace SPS No.1 and 

expansion of the collection system to include service to Kapa/a.

2.3 Private Wastewater System 

There are over 35 privately owned wastewater treatment plants that serve various sized 

developments on Kaua/i.  Quantifying the exact number of facilities is difficult since there are 

many treatment plants for smaller hotels/condominiums with wastewater flow rates under 10,000 

gallons per day.  Larger master planned developments have their own wastewater systems which 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 19 

include Princeville, Puhi, and Po/ip..  Other private wastewater systems service smaller areas 

that include N)wiliwili, K-ke/e, Kalepa Village, Hul*/ia, and Whaler’s Cove.  The larger 

privately owned wastewater treatment plants are briefly described in the following sub-sections.  

2.3.1 Puhi Sewer and Water Company System 

The Puhi Sewer & Water Company WWTP has a design capacity of 1.0 million gallons 

per day (mgd).  The treatment plant currently utilizes approximately half of its design 

capacity.  The system can also be further expanded to accommodate 3.0 mgd if there is an 

increase wastewater demand.  The wastewater is treated using activated sludge, chemical 

coagulant addition, up-flow sand filtration, and chlorine disinfection.   

2.3.2 Pacific Missile Range Facility Wastewater Treatment Plant 

The PMRF wastewater treatment plant is privately owned by the U.S. Navy and treats the 

wastewater generated within the region.  The PMRF contains two wastewater treatment 

facilities.  The facility in the south end of the region treats approximately 10,000 gallons 

per day (gpd).  The treatment process consists mainly of a primary settler, an anaerobic 

treatment lagoon, and a secondary infiltration pond.  The north end facility is located near 

the base’s north entrance and treats approximately 7,500 gpd.  The processes used to treat 

the wastewater include grit screening, an aeration chamber, sludge tanks, primary and 

secondary clarifier, and chlorine treatment.  The effluent generated from the treatment 

facility is pumped to a leach field. 

2.3.3 Kaua-i Beach Resort Association Wastewater Treatment Plant 

The Kaua/i Beach Resort Association (KBRA) facility, with a wastewater capacity of 

140,000 gpd, treats about 90,000 to 100,000 gpd of wastewater and discharges the 

effluent into injection wells.  The Smith & Loveless extended aeration package treatment 

plant, originally constructed in 1981, services the Kaua/i Beach Resort and the Kaua/i 

Villas.  There are a total of three injection wells but only two are in operation.  Due to 

high pressure levels, one injection well was abandoned in 2007. 

2.3.4 Princeville Wastewater Treatment Plant 

The Princeville WWTP was constructed in 1970 and later expanded in 1987, 1990, and 

1994.  The facility now occupies approximately three acres of land with an average 

design capacity of 1.5 mgd.  The facility services the Princeville resort community and 

the Hanalei Bay Resort.  The treatment processes include headworks with a mechanical 

bar screen, an aerated grit chamber, four activated sludge aeration basins, four 

rectangular final clarifiers, a chlorine contact tank, and an effluent pump station.  The 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System 

Wastewater - 20 

solids treatment processes include three aerobic sludge digestion tanks, five sludge drying 

beds, and dewatering equipment.  Once treated, the R-2 quality effluent is pumped to an 

offsite reservoir for irrigation at the Princeville Golf Course. 

2.3.5 Po-ip, Wastewater Treatment Plant 

The Po/ip. WWTP originally had a design capacity of 500,000 gpd of wastewater and 

used a conventional activated sludge process to produce R-2 quality effluent.  In 2004, 

the treatment plant capacity was increased to 1.0 mgd due to the increase in land area 

development.  The treatment plant also replaced the activated sludge process with a 

Moving Bed Bio-Reactor (MBBR) fixed film process.  An integrated fixed film activated 

sludge process was later installed to increase the efficiency of the MBBR.  Coagulation, 

cloth disk filtration, and ultraviolet disinfection were incorporated into the system to 

upgrade the effluent to R-1 quality.  When the effluent does not meet the R-1 quality 

standards, the effluent is disposed of through injection wells.  Otherwise, the R-1 effluent 

is used for irrigation at the Kiahuna Golf Course and the Koloa Landing resort.   



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System  

Wastewater - 21 

Section 3. Future Demand 

This section will provide an introduction and summarize the future demands for the four (4) 

major communities on Kaua/i.  

3.1 Introduction 

The future demands of the four (4) major communities the County of Kaua/i, Waimea, 

Hanap*pe-/Ele/ele, L+hu/e-Hanam)/ulu, and Wailua-Kapa/a have been summarized in their 

respective facility plan reports.   

Future demands for the County of Kaua/i’s wastewater systems consisting of the Waimea 

Wastewater Treatment Plant, the /Ele/ele Wastewater Treatment Plant, the L+hu/e Wastewater 

Treatment Plant, and the Wailua Wastewater Treatment Plant are presented in the following sub-

sections. 

3.2 Waimea Wastewater System 

The facility plan for the Waimea wastewater system serves as a guide for its expansion to the 

year 2020.  The future wastewater flow rates are based on projected increases in housing (250 

single family homes), transient/hotel units (300), resort developments, commercial, office and 

industrial space, and institutional uses.  K+k+aola’s near-term development accounts for the 

majority of the housing and resort increase while their long-term development includes an area 

located on K+k+aola land between Waimea and Kekaha and an 18-hole golf course. 

Three alternatives were developed in wastewater treatment.  The first alternative is to treat the 

wastewater flows from the Waimea and Kekaha areas without any additional flows from 

K+k+aola’s near-term developments.  The second alternative is to treat the wastewater flows from 

the Waimea and Kekaha areas with the additional flows from K+k+aola’s near-term 

developments.  The third alternative is to treat the wastewater flows from the Waimea and 

Kekaha areas with the additional flows from both the K+k+aola’s near-term and long-term 

developments. 

The projected wastewater flow rates and respective construction costs up to the year 2020 for 

Waimea is 360,000 gpd ($36.8 million), 510,000 gpd for Kekaha, 300,000 gpd for K+k+aola’s 

near-term developments, and 1.0 mgd for K+k+aola’s near-term and far-term developments. 

With the recent upgrades and expansion of the wastewater treatment plant to a current design 

capacity of 0.7 mgd, the near-term and mid-term improvements (those improvements still 

relevant) from the facility plan would be accommodated.  The future development of Kekaha in 

around year 2025 would most likely be accommodated however, the facility plan should be 



General Plan Update 
Kaua/i Infrastructure Analysis 
Wastewater System  

Wastewater - 22 

revisited to evaluate whether an expansion to the current Waimea WWTP is necessary or a new 

Kekaha WWTP would be required.   

A separate analysis by SMS Research determined that a projected growth of 18% up to the year 

2035, can be expected in the Waimea area.  Recent upgrades to the facility and expansion to a 

design capacity of 0.70 mgd, would allow for this future population growth.  With an average 

daily flow rate of 0.25 mgd (33 percent of design capacity), a new facility plan would be 

required when the actual wastewater flow rate reaches 75 percent of the design capacity (Hawaii 

Administrative Rules Title 11 Chapter 62).  This facility plan would evaluate upgrades to the 

conveyance areas (gravity, pump stations) and expansion of the facility based on the anticipated 

increase in flow rates.

3.3 -Ele-ele Wastewater System 

The facility plan for the /Ele/ele wastewater system serves as a guide for its expansion to the 